
 

Works Approval: W6930/2024/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  i 

OFFICIAL 

 

Application for Works Approval  

Part V Division 3 of the Environmental Protection Act 1986 

Works Approval Number W6930/2024/1 

  

Applicant South West Irrigation Management Co-Operative Limited 

ABN 54 498 176 490 

File number DER2023/000758 

  

Premises Harvey Dam 

 Legal description – Part lots: 

Lot 622 on Deposited Plan 31967. Certificate of Title 
Volume 2532 Folio 383 

Lot 637 on Deposited Plan 31967. Certificate of Title 
Volume 2532 Folio 390 

Lot 3004 on Deposited Plan 38418. Certificate of Title 
Volume 2639 Folio 252 

Lot 642 on Deposited Plan 44762. Certificate of Title 
[...]
applicant) submitted an application for a works approval to the department under section 54 of 
the Environmental Protection Act 1986 (EP Act). 

The application relates to the construction of a pipeline, diffuser and related infrastructure to 
discharge up to one megalitre a day (ML/day) of treated wastewater from the Lactalis (trading 
as Harvey Fresh) wastewater treatment plant (operating under Licence L4404/1991/15) to the 
Harvey Dam (the premises). This decision report includes the assessment of time-limited 
operations.  

The proposed discharge pipeline is designed with a minimum of DN180 pipe, and a single 
diffuser positioned 1 m beneath the typical baseline water level and approximately 28 m below 
the water level when at full capacity. The diffuser has been designed to enhance mixing 
efficiency in the mixing zone. The pipeline route and diffuser location have been chosen to 
provide separation distance and minimise impacts to high use recreational use areas. 

The premises relates to the category and assessed production capacity under Schedule 1 of 
the Environmental Protection Regulations 1987 (EP Regulations) which are defined in works 
approval W6930/2024/1. The infrastructure and equipment relating to the premises category 
and any associated activities which the department has considered in line with Guideline: Risk 
Assessments (DWER 2020) are outlined in works approval W6930/2024/1. 

 Exclusions  

The wastewater treatment plant (WWTP) and conveyance infrastructure have not been 
assessed as part of this works approval application. The WWTP is regulated under Licence 
L4404/1991/15.  

In May 2023, the Department of Health provided a two-year “approval in principle” for the project, 
subject to conditions relating to infrastructure and installation requirements, wastewater 
treatment, sampling programs, and incident management. To avoid regulatory duplication, the 
conditions contained within the Department of Health “approval in principle” have not been 
included as part of the works approval. The Department of Health will only issue a final approval 
where the applicant can demonstrate compliance with the conditions imposed to ensure that 
public health will not be compromised.  

  

https://dwer.wa.gov.au/regulatory-documents


 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  2 

OFFICIAL 

3. Legislative context and other approvals 

 Occupancy 

South West Irrigation Management Co-Operative Limited holds a Discharge Agreement with the 
Water Corporation that approves the discharge of treated wastewater into Harvey Dam, signed 
on 1 May 2024, a termination date of 30 June 2026, and with a 10 year extension clause. DWER 
considers Harvey Water to have demonstrated occupancy of the premises for the purposes of 
Part V of the EP Act. 

 Planning approvals 

Planning/development approvals relating to the activities at the Premises are outlined below: 

• P17/23 granted on 1 September 2023 relating to the pipeline constructed; and 

• P142/23 granted on 25 July 2023 for ground works and the installation of storage tanks 
at the Harvey Fresh premises. 

4. Background 

 Harvey Dam 

The Harvey River catchment is 1921 km2 and located approximately 100 km south of Perth. The 
Harvey River is approximately 80 km in length, from its headwaters to the confluence with the 
Peel-Harvey Estuary. It includes the Harvey River and three main tributaries (Drakes, Samson 
and Logue brooks) which all originate on the Darling Plateau and flow down the scarp to the 
Swan Coastal Plain. Once on the coastal plain, the Harvey Diversion Drain conveys water from 
the Harvey River to the ocean. Downstream from the confluence with the diversion drain, water 
in the Harvey River and the three main tributaries flows into the Peel-Harvey Estuary.  

Flows in the Harvey River system are highly regulated, with seven large dams that are 
managed for different purposes:  

• Harvey Dam, Logue Brook Dam, Waroona Dam (on Drakes Brook), Drakes Brook Dam 
and the Wokalup Creek Pipehead Dam. Water from these dams is used to supply the 
Harvey and Waroona irrigation districts, as managed by South West Irrigation 
Management Cooperative Ltd. Releases of water from the dams are managed in 
accordance with the Harvey-Waroona Irrigation Water Resource Management 
Operating Strategy (WRMOS) (Strategen 2013).  

• Stirling Dam and Samson Dam. Water from these dams is used to supply the Intergarted 
water supply scheme, managed via the Stirling and Samson WRMOS. 

The two dams on the main branch of the Harvey River, the Stirling Dam and the Harvey Dam, 
were completed in 1948 and 2002 respectively, although flow regulation dates back to 1916 at 
the Harvey Weir (close to the site of the current Harvey Dam). The originally constructed weir 
has been upgraded over the years, allowing for a current storage capacity of 56,000 ML over a 
water surface area of 553 hectares. 

There is limited information about the Harvey River’s natural flow regime before the dams were 
built. Streamtec (2001) used a catchment area-rainfall model to estimate flow prior to the arrival 
of European settlers. The report suggests that the natural flow regime of the upper Harvey River 
was perennial and would have followed a seasonal pattern, with the highest mean monthly flow 
in August (12 700 ML/month) and the lowest in March (514 ML/month). 

Between the Stirling and Harvey dams, the flow regime has varied over time based on water 
use. Between 1948 and 2001 water was used for irrigation resulting in large volumes being 



 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  3 

OFFICIAL 

released from the dam in summer to meet irrigation needs, and for recreational canoeing 
between 1979 and the late 1990s. In 2001, the primary use of Stirling Dam changed from 
irrigation to public water supply. This led to a reduction in summer flows to the Harvey Dam 
(although occasional high volumes were still released for irrigation). The flow regime in this part 
of the river is currently managed via the Stirling and Samson WRMOS and includes releases to 
maintain the aquatic ecosystem. 

Approximately 3 km downstream from Harvey Dam flows are directed into the Harvey Diversion 
Drain (at a structure known as Larsen’s Cut) which was built in the 1930s to manage flooding. 
The flow regime in the river below Harvey Dam and below Larsen’s Cut is managed via the 
Harvey-Waroona Irrigation WRMOS (Strategen 2013). A dynamic approach is taken to releases 
at both the dam and Larsen’s Cut, where if levels are running low (even when no release is 
required) water will be released to encourage flow (Harvey Water, 2017). 

The Harvey Dam provides public access for recreational purposes, which include both primary 
and secondary contact activities.  

• Primary contact recreation includes swimming & wading, seasonal recreational fishing 
(including marron snaring) 

• Secondary contact recreation includes canoeing and other paddle crafts; however, 
power boats are not permitted.  

The Department of Primary Industries and Regional Development (DPIRD) annually restocks 
Harvey Dam with marron, rainbow trout and brown trout. This restocking program has been 
instrumental in establishing a recreational freshwater fishery within Harvey Dam, thereby 
enhancing its social and economic value. 

Smooth marron (Cherax cainii) is commonly found and stocked in the Harvey Dam. In general, 
populations are under pressure with declining range and abundance. Key factors contributing 
to pressures include salinisation, habitat degradation, and fishing pressures. Smooth marron 
is not classified as vulnerable or threatened.  

Carter's freshwater mussel has also been surveyed within the Harvey Dam reservoir Carter's 
freshwater mussel (Westralunio carteri) are listed as vulnerable under the Biodiversity 
Conservation Act 2016, and the Environment Protection and Biodiversity Conservation Act 
1999. 

Other freshwater and benthic species may also be present within the Harvey Dam. 

  



 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  4 

OFFICIAL 

5. Overview of premises 

 Wastewater source and quality 

The applicant proposes to receive 1 ML/day of treated wastewater from the nearby Harvey 
Fresh dairy and juice processing facility operated by Harvey Fresh (1994) Ltd. The Harvey 
Fresh WWTP encompasses several key components and processes designed to ensure the 
effective treatment of the wastewater, enabling it to meet regulatory standards and 
environmental guidelines. The typical treatment process for the Harvey Fresh WWTP is 
outlined in Table 1 below. 

Table 1: Harvey Fresh WWTP treatment process and description 

Treatment process Description 

Preliminary Screening Rotary screen removes coarse solids. 

Equalisation Tank 

A 500kL aerated balance tank stores screened wastewater and 
allows operational control of hydraulic loads through the WWTP, 
which is vital for stabilising the feed fluctuations that occur 
during the processing operations. 

Dissolved Air Flotation (DAF) 
Removal of suspended solids, fats, oils, and greases. Sludge 
from this process is removed and transferred to a sludge 
dewatering system. 

Sequencing Batch Reactors 
(SBR) 

Two SBR units are used for the removal of organics, nitrogen, 
and phosphorus compounds via nitrification, denitrification, and 
biological phosphorus processes. Operational cycles are 
optimised to manage long term changes and seasonal 
fluctuations in wastewater loads. Excess sludge is wasted and 
processed via a sludge thickening system. 

Additional Storage 
Additional storage is used to satisfy the holding time 
requirements for disinfection of the wastewater prior to being 
transferred to Harvey Dam. 

Disinfection System 

Disinfection is achieved via an ultraviolet disinfection unit 
followed by a chlorination system that ensures 0.2-2.0 mg/L of 
free chlorine residual is achieved at the discharge point in 
Harvey Dam. 

Sludge Thickening 

Waste sludge from the SBR is thickened in a Huber RoS2s disk 
thickener increasing solid content from approximately 0.2-0.5% 
to approximately 2-4% solid content, before being sent to the 
sludge dewatering system. 

Sludge Dewatering 
Sludge from both the DAF and thickener is combined and fed 
into a Huber RoS3 Dewatering Screw Press, where it is 
dewatered to a solid content of 8-15% prior to off-site disposal. 

 

  



 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  5 

OFFICIAL 

Table 2 below provides an overview of the Harvey Fresh WWTP water quality. Harvey Fresh 
monitors the WWTP daily to determine the performance of their WWTP and to determine the 
water quality of the treated wastewater. Monitoring data detailed below for BOD, FRP, TP, 
NH4+ and NOx is based on approximately 185 samples collected between 2018 to 2023 with 
additional sampling undertaken to further characterise the WWTP water quality to support the 
application. 

Table 2: Quality of treated wastewater 

Parameter 
Average SBR quality  
(2018-2023) 

Harvey Fresh WWTP 
discharge (Sept 2023) 

pH 7.65 7.8 

Dissolved Oxygen - 7.1 mg/L 

Total dissolved solids - 1500 mg/L 

Turbidity  3.8 NTU 

Biochemical oxygen demand 7.89 mg/L 21 mg/L 

FRP 0.62 mg/L  0.0098 mg/L  

TP 1.61 mg/L  0.33 mg/L  

NH4+ 1.06 mg/L 0.016 mg/L 

NOx 6.98 mg/L 1.7 mg/L 

TN 11.78 mg/L 3.3 mg/L 

E.coli 510 cfu/100 mL 24 cfu/100 mL 

Residual chlorine 0.2 – 2.0 mg/L 0.2 – 2.0 mg/L 

The applicant also undertook multiple sampling campaigns to monitor the treated wastewater 
for pesticides, phthalates, hydrocarbons, organics, heavy metals, and metalloids, polycyclic 
aromatic hydrocarbons (PAHs), polychlorinated biphenyls (PCBs), per- and polyfluoroalkyl 
substances, dioxins and furans. All samples (with the exception of copper and ammonium) 
reported concentrations below the ANZECC & ARMCANZ (2000) guideline values and the 
updated toxicant guidelines provided by Warne et al. (2018). 

  



 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  6 

OFFICIAL 

 Water balance 

The applicant states that flows in the Harvey River system is expected to reduce in the future. 
Climate modelling predicts that mean annual runoff in the Harvey to Preston region will reduce 
by between 7% and 40% in 2030 compared to the period 1975-2007 (scenarios C-wet and C-
dry respectively, CSIRO 2009). 

The applicant developed a water balance assessment to estimate water storage within the 
dam for a 30 year period as depicted in Figure 1 below. The model used quantitative 
predictions to determine water sources/sinks within the Harvey Dam reservoir.  

 

Figure 1: Water balance assessment 

In order to capture seasonal change in rainfall and evaporation, the applicant adopted a 
“monthly” time step for the model. The modelled total storage volume after the first month was 
calculated using the known storage volume at end of August. 

The applicant states that the water balance predictions are aimed at long-term forecasting to 
provide guidance for developing effective management strategies. The applicant has stated 
that the water balance will be reviewed and updated with new data on a 5 yearly basis to 
recalibrate the model and provide adaptive measures and improved data outcomes. 

Many parts of South West Western Australia, have seen a drying trend since the 1970s, 
reflected in reduced runoff and a widely reported reduction in streamflow (DWER. 2021; 
Silberstein et al. 2012; Zhang et al. 2016; Wasko et al. 2021). Water Corporation historical data 
shows an inflow reduction of 60% to Perth metropolitan dams post-1975 (Water Corporation 
2023), with the lowest flows recorded in the last decade. Future climate projections indicate 
higher temperatures, increased evaporation, and from 2030 onwards declining soil moisture 
across all seasons, with further reductions in streamflow and groundwater recharge (Turner et 
al. 2022).  

DWER has developed updated guidelines for using future climate projections for water 
management (DWER 2024). The guide recommends using climate projections from the 
Australian Water Outlook – the Bureau of Meteorology’s National Hydrological Projections 
(NHP) (BoM 2022) as the current up-to-date, application-ready projections. The Bureau of 
Meteorology’s NHP Dataset provides a range of plausible climate futures to assess climate risk 
to water resources. Interactive maps of these datasets are available from the Australian Water 
Outlook. In assessing these maps for the Harvey River catchment, it can be seen that: 

• Rainfall in the Harvey region is projected to decrease between 4 to 15% by 2030 
compared to the 1976-2005 reference period; and 

• Runoff in the Harvey region is projected to decrease by between 10 to 50% by 2030 
compared to the 1976-2005 reference period. 



 

Works Approval: W6930/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  7 

OFFICIAL 

Key findings 

The Delegated Officer notes that it is not possible to accurately predict with high certainty 
the water balance for the Harvey Dam.  The applicant’s plan to review and update the 
assessment every 5 years is supported. The water balance developed by the applicant is 
supported by climate predictions and the updated guidelines for using future climate 
projections for water management (DWER 2024). 

It should be noted that the future licence application may be subject to further regulatory 
controls for reviewing and updating the water balance assessment. 

 Monitoring 

Water quality monitoring of the Harvey Dam currently occurs biannually, typically during the 
months of January/February and again during September/October. The timing of these 
monitoring periods captures the seasonal variability of water quality of the dam. Grab samples 
are taken from a sample tap at the bottom of the dam wall or directly from the dam’s edge behind 